



Document Type:		Unique Identifier:
Guideline		SCG/008
Document Title:		Version Number:
		2
Dapsone – Shared Care Guideline		Status:
		Ratified
Scope:		Classification:
Pharmacy		Departmental
Author / Title:		Responsibility:
Andrea Scott, Medicines Management Pharmacist		Pharmacy
Replaces:		Head of Department:
Version 1.1, Dapsone – Shared Care Guideline, SCG/008		Kam Mom, Trust Chief Pharmacist
Validated By:		Date:
Morecambe Bay Area Prescribing Committee		24/07/2018
Medicines Management, Drug & Therapeutics		13/08/2018
Committee		01/11/2018
Core Clinical Services Care Group PDG		Date:
Ratified By: Core Clinical Services Care Group CGGAG		28/11/2018
Review dates may alter if any significant		Review Date:
changes are made		01/07/2021
		01/01/2021
Which Principles of the NHS Constitution	Which S	taff Pledges of the NHS
Apply?		tion Apply?
Please list from principles 1-7 which apply		from staff pledges 1-7 which apply
1-7 Dringinlag	1-7	daee
Principles	Staff Plea	ages
Does this document meet the requirements of	the Equalit	v Act 2010 in relation to Race.
Religion and Belief Age Disability Gender Se	•	•

Religion and Belief, Age, Disability, Gender, Sexual Orientation, Gender Identity, Pregnancy & Maternity, Marriage and Civil Partnership, Carers, Human Rights and Social Economic Deprivation discrimination? **Yes**

Document for Public Display: No

Evidence Search Completed by.....Not Applicable.....

To be completed by Library and Knowledge Services Staff

SHARED CARE GUIDELINE

Drug: DAPSONE

Introduction	Indication: Licensed: Dermatitis Herpetiformis and other dermatoses		
	Unlicensed: Vasculitis		
	Background: Dapsone is an antibacterial which inhibits the synthesis of folic acid. It has been shown to be beneficial for a range of dermatoses and is first line therapy for Dermatitis herpetiformis, The early side effects are haematological and are dose related. Peripheral neuropathy although an uncommon side effect is clinically significant due to its frequent subtle onset and the high potential for long term persistence even after the cessation of therapy.		
Dose & Administration	Dapsone is available in 50mg and 100mg tablets.		
Administration	For dermatitis herpetiformis commence 50mg daily and increase gradually up to 300mg daily if required. Once lesions have begun to subside, the dose should be reduced to a minimum as soon as possible, usually 25 to 50mg daily, which may be continued for a number of years. Maintenance dose can often be reduced in patients on a gluten free diet.		
Secondary Care Responsibilities	1. Confirm the diagnosis.		
	 Discuss the benefits and side effects of treatment with the patient. Ensure that the patient understands which warning symptoms to report and give patient BAD leaflet on Dapsone 		
	 Perform baseline neurological assessment in order to detect subsequent development of peripheral neuropathy. This should include: 10g filament test of sensory function,128 Hz tuning fork to test vibration, testing ankle jerk and muscle strength of lower limbs. 		
	 Perform pre-treatment screening (FBC and LFTs. In addition, G6PD levels in patients of Middle and Far Eastern origin). 		
	5. Ensure the patient understands the required blood monitoring		
	 Provide the patient with a monitoring and dosage record booklet and ensure that the patient knows when and where to attend for monitoring. Encourage the patient to take responsibility for ensuring that results of tests are entered in the monitoring booklet. 		
	7. Arrange shared care with the patient's GP.		
	 Review the patient regularly to monitor the patient's response to therapy and to exclude peripheral neuropathy. 		
	9. Advise the GP on dose adjustments and when to stop treatment.		
	10. Ensure that clear backup arrangements exist for GPs to obtain advice.		
Primary Care Responsibilities	1. Provide the patient with the prescriptions for Dapsone		
	2. Ensure patient is having blood monitoring according to schedule (see later)		
	3. Liaise with secondary care if there are any clinical concerns		
	4. Act on any abnormal blood investigations as indicated below		
Date prepared July 2018	a		

Monitoring Required in Primary Care	FBC every 2 weeks for 8 weeks, then every 3 months thereafter, unless advised otherwise by Secondary Care LFTs every month until stable and then 3 monthly once stable			
	Laboratory adverse events ** NOTE: < means 'less than' > means 'greater than' **			
	STOP Dapsone and seek advice if:			
	WBC $< 3.5 \times 10^{9}/L$			
	Neutrophils $< 2.0 \times 10^9/L$			
	Platelets $< 150 \times 10^9/L$			
	AST/ALT > 2 times the upper limit of reference range			
	MCV > 105fL Check thyroid function, B_{12} and folate and supplement if necessary.			
	Hb falls > 20gm/L from baseline – STOP and seek advice			
	Hb fall > 1gm in 4 weeks – check for increased disease activity. Ask about NSAID use and symptoms of GI blood loss or dyspepsia and stop NSAIDs if implicated. Check MCV and iron studies. Consider endoscopy.			
Adverse Effects	Haemolytic anaemia			
	Agranulocytosis			
	Hepatitis			
	Dapsone hypersensitivity syndrome			
	Peripheral Neuropathy			
	Methaemoglobinaemia – suspect if patient develops blue tinge to lips/fingertips			
Common Drug Interactions	 Trimethoprim, Probenecid, Folic acid antagonists can all cause increase in Dapsone levels, leading to increased risk of side effects 			
	Rifampicin decreases Dapsone levels			
	Sulphonamides and Hydroxychloroquine can increase risk of haemolysis			
Contra-indications	G6PD deficiency			
	Avoid in acute porphyria			
	Known hypersensitivity to sulphonamides or sulphones			
	Severe anaemia			
Pregnancy and breast feeding	 Folic acid should be given to the mother throughout pregnancy 			
	 Neonatal haemolysis and methaemoglobinaemia have been reported in 3rd trimester 			
	Possibility of infant developing haemolytic anaemia			
	 Although significant amount of Dapsone is found in the blood, the risk to the infant is very small unless the infant is G6PD deficient 			